Clinic Care Medications 
Infectious Diseases: Bacterial

Genital-Urinary Problems

Urinary Infections
1. #6-Bactrim DS

a. Adults: 1 tab twice daily x3 days
2. #10-Keflex 500mg

a. Children: 25-50mg/kg day three times daily x5 days
b. Adults: 500mg twice daily x5 days
3. Amoxicillin 250 chewable

a. Children: 25mg/kg day twice daily x5 days

If >40kg give adult dosage
Sexually Transmitted Diseases
1. Azithromycin 250mg tabs
· #4 Chlymidia: 1000 mg x1
· #4 Gonorrhea: 1000mg x1

Vaginitis/yeast infections
#1- Fluconazole 150 mg tabs

· Adults: 150mg x1 single dose
Bacterial Vaginosis
       1. Metronidazole 250mg tabs

· #20/Adults: 500mg twice daily for 5 days

Respiratory Problems

Pneumonia

1. Azithromycin 250mg tabs

Children: 10mg/kg first dose then 5mg/kg next 4 doses daily
#6/Adults: 500mg first dose first dose then 250mg tab daily x4 days
2. #28-Keflex 250mg

a. Children: 25-50mg/kg day every 8 hours x7 days
b. Adults: 250mg every 6  hours x7 days
3.   #14-Bactrim DS

c. Children: 6-12mg/kg day every 12 hours x7 days
d. Adults: 1 tab every 12 hours x7 days
Ear-Nose-Throat

Ear infections

1.#28- Amoxicillin 250 mg chewable tabs

· Children: 80mg/kg day twice daily x3 days


If >40kg give adult dosage
· Adults: 500mg every 12 hours for 7 days

1. #10-Keflex 500 mg tabs

a. Children: 75-100mg/kg day every 6 hours x5 days
b. Adults: 500mg every 12 hours x5days
Strep Throat
        1. #28- Amoxicillin 250 mg chewable tabs

· Children: 50mg/kg day twice daily x3 days
If >40kg give adult dosage
If >40kg give adult dosage
· Adults: 500mg every 12 hours for 7 days

2. Azithromycin 250mg tabs

Children: 10mg/kg daily for 3 days
#6/Adults: 500mg: 2 tabs first dose first dose then 250mg tab daily x4 days
3. #10-Keflex 500 mg tabs

Children: 75-100mg/kg day every 6 hours x5 days
       Adults: 500mg every 12 hours x5 days

Oral dental infections

1. #40-Amoxacillin 250 mg tabs 1 g ORALLY once daily for 10 days
Ear/Eye Problems
Ear & Eye Drops

· Lubricant eye drops as needed

1. painful/dry or itchy eyes

· Sulfacetamide 10% eye drops 1-2 drops in affected eye every 4 hours while awake x1-3 days til healed

· Neomycin-polymycin-hydrocortisone ear drops 4 times daily x2-3 days

1. otitis externa or can use ½ vinegar and ½ water

Skin Infections

1. #20-Keflex 500 mg tabs

a. Children: 25-50mg/kg day every 8 hours x5 days
b. Adults: 1000mg every 12  hours x5 days
2. Azithromycin 250mg tabs

Children: 10mg/kg first dose then 5mg/kg next 4 doses daily
#6/Adults: 500mg: 2 tabs first dose first dose then 1 tab daily x4 days

3. Amoxicillin 250 chewable

Children: 25mg/kg day twice daily x5 days

If >40kg give adult dosage

Malaria
Anti-Malarial

· #9-Hydroxychloroquine sulfate 200mg tabs

· Good sensitivity in Haiti

· Children: 10mg/kg x1, then 5mg/kg at 6-24-48 hours
· Adults: 600mg x1, then 400mg 6 hours later, then 24hours, then 48 hours

Gastrointestinal Problems
Heartburn-reflux
1. #20-Calcium carbonate 500mg chewable tabs

· 1 tabs as needed up to 4 times daily

2. #14-Omeprazole 20mg tabs

· 1 tablet daily in morning

Nausea
1. Promethazine (Phenergan) 25mg tabs

Children: 1mg/kg not to exceed 25mg every 6 hours

#10/Adults: 25mg every 4 hours as needed

Diarrhea

1. Oral Rehydration Solution
· 6 level teaspoons of sugar and 1/2 level teaspoon of salt dissolved in 1 litre of clean water 

· A child under the age of 2 years needs at least 1/4 to 1/2 of a large (250-millilitre) cup of the ORS drink after each watery stool.

· A child aged 2 years or older needs at least 1/2 to 1 whole large (250-millilitre) cup of the ORS drink after each watery stool.
Anti-intestinal Parasites

· #1-Albendazole 400mg chewable tabs

· Children: less than 2 years-200mg single dose, over 2 years dose 400mg single dose
· Adults: 400mg single dose now
Skin Problems
Topical Creams

· Hydrocortisone 1% cream…apply to affected areas 2-4 times daily

· Skin rash/inflammation

· Clotrimazole 1% cream…apply twice daily 

· Yeast and tinea infections

· Bacitracin ointment packets
Scabies

· #2-Ivermectin 6mg tab

much easier to treat for scabies than lotions
Children: 


15-25kg: 3mg single dose



26-35kg: 6mg single dose



36-50kg: 9mg single dose

Adults: 12mg x1 dose
Tinea Capitus (scalp) 
1. #56-Fluconazole 250 mg tabs

· Children: 5mg/kg/day once daily for 28 days
· Adults: 500mg daily for 28 days
Analgesics/Pain Control
Analgesics

· #20-Acetaminophen 500mg tabs

· Children (newborn-12 years): 10mg/kg every 4 hours as needed
· Adults: 1-2 tabs every 4 hours as needed

Anti-inflammatory

· #20-Naproxen Sodium 220 mg tabs (longer lasting)



Muscle-joint, misc. pain/aches


Adults: 1 tablet every 8-12 hours. No more than 3 tabs a day

· #20-Ibuprofen 600mg tabs

· Muscle-joint, misc. pain/aches

· Children: 10mg/kg every 6 hours as needed
· Adults: 600mg every 6 hours as needed

Respiratory Problems

AntiHistamines-Decongestants

· #10-Diphenhydramine 50mg tabs

· URI, cough, itching, sleep, anti-emetic

· Children: 6.25-12.5mg every 4-6 hour
· Adults (12 yrs): 25-50mg every 4-6 hours

Asthma

· Albuterol 2.5 mg/3 mL solution for nebulizer may repeat if remains in distress
Hypertension

· #30-HCTZ 25 mg

· Diuretic

· Adults: 25mg once daily, can be increased to 50mg daily
· #30-Lisinopril 10 mg

· HTN-BP control

· Adults: 10mg daily, can be increased to 20-40mg daily
Diabetes

1. #60-Metformin 1000mg tabs

· Adults: 500 mg twice daily, may increase to 1000mg twice daily
Slower acting-start here

2. #60-Glipizide 5mg tabs

· Adults: 5mg daily then can be increased up to 40mg daily
· Faster drop in glucose-give with meals and add to Metformin as needed

Seizures

· Phenytoin sodium 100mg tabs

· Seizure disorders

· Children: 8mg/kg/day in 2-3 divided doses
· #60/Adults: Load 20mg/kg in 3 divided doses given every 2 hours

· Maintenance: 300mg daily

Vitamins/Iron Supplements

Vitamins

· Infant liquid vits-give in first year

· #30-Childrens chewable…daily in the morning-give with any child with suspected intestinal parasites
· #50-Pre-natal…daily in the morning-earlier in pregnancy greatest benefit
· #30-Adult vitamins with Fe
· Iron sulfate 325mg tabs for anemia
Misc.

· Epinephrine 1:1000

0.1-0.5 mL subq for severe allergic reaction or asthmatic reaction that does not respond to albuterol nebulizer
Summary List of Medications
	OTC That Can Be Purchased
	Blessings International

	Analgesics

· Acetaminophen 500mg tabs
· Childrens Tylenol
· Ibuprofen 200mg tabs
Topical ointments

· Hydrocortisone 1% 30 gm tube
· Clotrimazole 1% 30 gm tube

GI
· Calcium carbonate 500mg chewable tabs

ENT

· Lubricant eye drops 
Vitamins

· Childrens chewable
· Infant liquid

· Pre-natal
· Adult vitamins w/fe
Misc.
· Diphenhydramine 50mg tabs

	Antibiotics

· Amoxicillin 250mg chewable tabs
· Amoxacillin 500 mg tabs

· Azithromycin 250mg tabs

· Cephalexin 500 mg tabs

· Fluconazole 150mg tabs

· Bactrim DS 800/160 mg tabs
Anti-amebics

· Metronidazole 250mg tabs
Anti-helmentics

· Albendazole 400mg chewable tabs
Anti-malarials

· Hydroxychloroquine sulfate 200mg tabs
Anti-lice

· Ivermectin 6mg tab
Topical ointments

· Bacitracin ointment 1 gm packets

GI
· Omeprazole 20mg tabs
· Promethazine 25mg tabs

Respiratory
· Albuterol 2.5 mg-3 mL nebulizer sol.

Cardiac
· HCTZ 25 mg
· Lisinopril 10 mg
Neuro-Anti-convulsant

· Phenytoin sodium 100mg tabs

Diabetes 
· Glipizide 5mg tabs
· Metformin 1000mg tabs
ENT

· Sulfacetamide 10% eye drops
Misc.
· Epinephrine 1:1000 injectable 30 mL subq

Vitamins

· Iron Sulfate 325 mg tabs
· Iron-susp. For peds



Medical Supplies

Equipment

· Blood glucose monitor w/test strips
· Thermometer

· BP cuff

· Nebulizer w/neb setup

· Scale in kg
Dressing Supplies

· Adhesive bandage 1x3” sterile non-stick
· Gauze sponge 2x2

· Gauze sponge 4x4

· Paper adhesive tape 
· Kerlix roll-4”

· Use white socks for foot dressings because pt can re-use


Syringes

· 1 mL 25g 5/8”

Ortho

Ace elastic bandage 2/3/4 inch widths

· 10cc syringes and18g angiocath to irrigate ear canal
Misc.

· Hand sanitizer
· Latex gloves 
· Small

· Med

· Large
· Ziplock bags 3x4” with picture dosing from Blessings International

· Triage forms
Emergency bag/supplies

IV Supplies

· IV jelcos 18-24g
· IV free flow gtt tubing
· NS 1000 mL bags
· IV start kits
· Epinephrine 1:1000 injectable

· Subcutaneous needle/syringes

· Albuterol 2.5 mg nebulizer solution
· Nebulizer 
· Blood glucometer

